
FORM-I 
 

 

 

For 

 

PROPOSED PESTICIDE PRODUCTS AND SPECIALTY 

CHEMICALS (8712 MT/ANNUM) MANUFACTURING 

PLANT  

 

Of 
 

M/S. SHREE GANESH REMEDIES LTD (UNIT-5) 
PLOT NO. D-2/17/16,DAHEJ-II, GIDC ESTATE, 

TAL: VAGRA, DIST:BHARUCH, GUJARAT-392130 

 
PREPARED BY: 

 
ACCREDITATION DETAILS 

(NABET/QCI Accredited EIA Consultant): NABET/EIA/2023/IA0062(Rev.01) 

(MoEF Accredited Testing Laboratory): 15018/24/2019-CPW 

(NABL Accredited Testing Laboratory): TC - 7328 

(GPCB Recognized Schedule-II Environmental Auditor) 

ISO 9001: 2015 Certified Company 

OHSAS 18001: 2007 Certified Company 
 



APPENDIX I 

FORM 1 

(I) Basic Information  

Sr.  

No. 

Item Details 

1. Name of the Project/s M/S. SHREE GANESH REMEDIES LTD (UNIT-5) 
[...]
product recovered product under hydrogenation reaction in presence of catalyst, Hydrogen & 



84) 4-Amino Benzonitril 

Manufacturing Process: 

In this reaction 4-amino benzamide along with toluene & TC refluxed. After the reaction 

completion sodium hydroxide solution added. Layer seperated & to the organic layer charged 

hexane to precipitate the product.

 

Chemical Reaction: 

 

Mass Balance: 

Sr 

No. 
Input 

1 4-Amino Benzamide 

2 Toluene 

3 Thionyl Chloride 

4 Water 

5 NaOH 

6 Hexane 

    

  Total 

 

85) Acrylamide Purified 

Manufacturing Process: 

This process is involves only drying. The raw material acrylamide is to be dried under vaccume

700-730 mmHg at 30-35 Degree temp. for 12

 

Chemical Reaction: 

 

Mass Balance: 

Sr 

No. 
Input 

1 Acrylamide 

    

    

amino benzamide along with toluene & TC refluxed. After the reaction 

completion sodium hydroxide solution added. Layer seperated & to the organic layer charged 

hexane to precipitate the product. 

 

Kgs Output Kgs 

1.429 Product 1 

6.214 Effluent to ETP 12.374 

4.659 Toluene 6 

5.72 Hexane 0.4 

1.566 Vapour Loss 0.285 

0.471     

      

20.059 Total 20.059 

This process is involves only drying. The raw material acrylamide is to be dried under vaccume

35 Degree temp. for 12-14 hours. 

 

Kgs Output Kgs 

1.001 Pure Acrylamide 1 

  Residue 0.001 

      

amino benzamide along with toluene & TC refluxed. After the reaction 

completion sodium hydroxide solution added. Layer seperated & to the organic layer charged 

This process is involves only drying. The raw material acrylamide is to be dried under vaccume 



  Total 

 

86) Ethylenediaminetetraacetic Acid Metal Chelate salts

Manufacturing Process: 

Ethylenediaminetetraacetic Acid Metal 

by refluxing with EDTA disodium salt in HPLC grade water.

 

Chemical Reaction: 

 

Mass Balance: 

Sr 

No. 
Input 

1 EDTA 

2 
Metal Oxide 

(Zn/Cu/Mn) 

3 HPLC Grade Water 

    

  Total 

 

87) Sodium Selenite Pentahydrate

Manufacturing Process: 

Dissolved Selenous acid in water at 25

solution in a stiochiometric amount at 30

obtain product. 

 

Chemical Reaction: 

 

Mass Balance: 

Sr 

No. 
Input 

1 Selenious Acid 

2 Sodium Hydroxide 

3 Water 

    

  Total 

1.001 Total 1.001 

) Ethylenediaminetetraacetic Acid Metal Chelate salts 

Ethylenediaminetetraacetic Acid Metal Chelate salts prepared by using respected metal oxide 

by refluxing with EDTA disodium salt in HPLC grade water. 

 

Kgs Output Kgs 

0.8 Product 1 

0.2 Effluent to ETP 8 

8     

      

9 Total 9 

) Sodium Selenite Pentahydrate 

Dissolved Selenous acid in water at 25-30 degree temp. and react with 50% sodium hydroxide 

solution in a stiochiometric amount at 30-70 degree temp. Distillout water upto dryness to 

 

Kgs Output Kgs 

0.818 Product 1 

0.506 Effluent to ETP 8.324 

8     

      

9.324 Total 9.324 

Chelate salts prepared by using respected metal oxide 

 

30 degree temp. and react with 50% sodium hydroxide 

Distillout water upto dryness to 



 

88) Peonile 

Manufacturing Process: 

The Condensation reaction between cyclohexanone and Benzyl Cynide in presence of Methanol 

as solvent and finally fractional distillation under high vaccume give final product.

 

Chemical Reaction: 

 

Mass Balance: 

Sr 

No. 
Input 

1 Cyclo Hexanone 

2 Benzyl Cyanide 

3 Methanol 

4 Water 

5 Sulphuric Acid 

6 Sodium Hydroxide 

    

  Total 

 

89) 4,5-Dichloro phthalic Acid: 

Manufacturing Process: 

Pathalic Anhydride was chlorinated by passing chlorine to g

 

Chemical Reaction: 

 

 

 

 

 

 

The Condensation reaction between cyclohexanone and Benzyl Cynide in presence of Methanol 

as solvent and finally fractional distillation under high vaccume give final product.

Kgs Output Kgs 

1 Product 1 

0.9 Aq. Layer 6.5 

2 rec. Methanol 1.6 

5 Vapour Loss 0.4 

0.35     

0.25     

      

9.5 Total 9.5 

 

rinated by passing chlorine to give product. 

 

The Condensation reaction between cyclohexanone and Benzyl Cynide in presence of Methanol 

as solvent and finally fractional distillation under high vaccume give final product. 

 



Mass Balance: 

Sr 

No. 
Input Kgs Output Kgs 

1 Pathalic Anhydride 2.5 Product 1 

2 Water 25 Aq. Layer to ETP 37.425 

3 Pottassium carbonate 2.35     

4 Chlorine Gas 3     

5 50% Aq. NaOH 5.575     

          

  Total 38.425 Total 38.425 

 

90) Sodium Sulphite: 

Manufacturing Process: 

In this process, Sodium Bi Sulphite is taken into reactor, after this pH is maintain with the help 

of caustic lye. Proper heat is given to the solution and powder of sodium sulphite is generated. 

Chemical Reaction: 

 

 

Mass Balance: 

Sr 

No. 
Input Kgs Output Kgs 

1 
Sodium Bi Sulphite 

Solution 
3.5 Product 1 

2 Caustic Lye 1 Evoporation Loss 2 

      
ML use for Scrubbing 

Media 
1.5 

  Total 4.5 Total 4.5 

 

 

 

 



 

91) Calcium Chloride Fused Powder / Lumps: 

Manufacturing Process: 

High purity limestone is use as source of Calcium Carbonate. The purification of product is 

mainly 

Accomplished by adding Hydrated Lime Ca(OH)2 in order to order to removing Magnesium 

impurities. 

Limestone will be fed at the top of the reactor and Hydrochloric acid (HCl) will flow counter 

current from the bottom. In the reactor Hydrochloric acid (HCl) will react with limestone to 

produce Calcium Chloride solution. Solution of Calcium Chloride obtained with the above 

reaction is filtered and then concentrated by evaporation of water in 

coal/firewood/Bricket/agro waste furnace to obtain minimum 74% CaCl2 fused Product.  

Off gas from the reaction stage mainly Carbon dioxide with traces of HCl gas is passed through a 

scrubber to absorb HCl gas into water followed by alkali scrubber. 

No liquid effluent generates from process, Scrubber water is recharged back to reaction stage 

being dilute. 

HCl of 12 % - 15 % along with fresh HCl. Alkaline water is used in liquid Calcium solution to be 

filtered. 

Chemical reaction: 

 

Mass Balance: 

For 94% Purity 

Sr No. Input Kgs Output Kgs 

1 HCl 25-30% 50 Product (94%) 23 

2 Lime Stone 94% 25 Solid Waste 2.7 

3 Hydrated Lime 0.5 Co2 9.8 

      Vapour Loss 40 

          

  Total 75.5 Total 75.5 

 

 



 

For 74% Purity 

Sr No. Input Kgs Output Kgs 

1 HCl 25-30% 50 Product (74%) 30 

2 Lime Stone 94% 25 Solid Waste 2.7 

3 Hydrated Lime 0.5 Co2 9.8 

      Vapour Loss 33 

          

  Total 75.5 Total 75.5 

 

  



ANNEXURE: 4 

WATER CONSUMPTION AND EFFLUENT GENERATION  

 

Sr. 

No. 

 

Category 

Water Consumption 

(KL/Day) 

Waste Water Generation 

(KL/Day) 

1 Domestic  15 11.5 

2 Gardening 20 -- 

3 Industrial  

  Process & R&D 168 195.50 

  Washing 20 20 

  Boiler 120 20 

  Cooling 50 10 

  Scrubbing 6.5 7.5 

Total Industrial 364.5 253 

Grand Total 399.5 264.5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Sent to CETP for 

further disposal 

140 KLD 

Gardening 

20 KLD 

Sell to end 

users under 

Rule-9 

permission 

4.5 KLD 

Scrubbing 

6.5 KLD 

Washing 

20 KLD 

STP 

11.5KLD will 

reuse in 

Cooling 
 

Boiler 

120 KLD 

Domestic 

15KLD 

  

Cooling Tower 

50 KLD 

Process& 

R&D 

168 KLD 

85.50 KLD 
 

110 KLD 

10 KLD 

In-House MEE 

103.40 KLD 

20 KLD 

Stripper Residue 

2.10 MT/Day 

CHWIF 

 

103.40 KLD 

MEE Condensate 

83 KLD 

Reuse 

 

ATFD 

 

MEE Loss 

18.33 KLD 

 

MEE Salt 

2.07 MT/Day 

 

195.50 KLD 

Boiler condensate 

Reuse 80 KLD 

Cooling condensate  

Reuse 30 KLD 

Raw Water = 399.5 KLD 

(Fresh water – 195 KLD + Reused – 204.5 KLD) 
 

Solution will 

reuse for 

production of 

Product No. 90 

& 91 

3 KLD 

7.5 KLD 

WATER BALANCE DIGRAM: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Solvent Stripper  

105.50 KLD 

 

30 KLD 

ETP (Primary 

Treatment): 

140KLD 

 

ETP (Primary & Secondary 

Treatment): 

103.40KLD 

 



ANNEXURE: 5 

ETP DETAILS 

 

Design flow:- 

 

Stream I = 105.5 KL/day  

Stream II = 140.0 KL/day 

 

Stream I (105.50KLD) 

 

First all non-toxic and biodegradable streams of wastewater shall be collected in Collection cum 

Neutralization Tank-01 (CNT-01) where caustic shall be added from CDT-01. Then, wastewater 

shall be pumped to Primary Settling Tank-01(PST-01). Here Alum and Polyelectrolyte shall be 

dosed from Alum Dosing Tank (ADT-01) and Polyelectrolyte Dosing Tank (PEDT-1) respectively 

by gravity to carry out coagulation by using Mixer. Then after, mixer will be stopped and 

wastewater shall be allowed to settle in Primary Settling Tank-01 (PST-01). Clear supernatant 

from PST-01 shall be collected in Aeration Tank (AT-01). Here, biodegradation of organic matter 

of the wastewater shall be carried out by bacteria (suspended growth) in the AT-01 and for that 

oxygen shall be supplied by 2 nos. of air blowers through diffusers. Air blowers also keep MLSS 

in suspension.  

Then after, wastewater shall go to Secondary Settling Tank (SST-01). Here, the suspended solids 

shall be settled. Sludge shall be removed from bottom of SST-01 and pumped to AT-1 to 

maintain MLSS and excess activated sludge shall be sent to Sludge Drying Beds (SDB-01) and 

Clear supernatant from SST-01 shall be collected in Holding Tank (HT-01) before pumped to 

strippers (ST-01). Effluent from stripper shall be collected in MEE Feed Tank (MFT-01). Then 

effluent shall be sent to Multiple Effect Evaporator (MEE-01) for further treatment followed by 

Agitated Thin Film Dryer (ATFD-01) for solids dewatering. Condensate from MEE & ATFD shall 

collect in Condensate Storage Tank (CST-01) before Reuse for further treatment. Solids from 

ATFD-01 shall be collected and stored in HWSA for disposal in TSDF.   

 

Sludge settled in PST-01 Shall be collected in Sludge Beds (SDBs-01-A/B) for sludge dewatering. 

Then, dewatered sludge shall be stored in HWSA and then ultimate disposal to TSDF Site. 

 

Stream II (140.0 KLD) 

 

 

First all streams of wastewater shall be collected in Collection cum Equalization Tanks-(CETs-

01). Mixer is provided in CET-01 to keep all suspended solids in suspension and to provide 

proper mixing.  Then effluent shall be pumped to Neutralization Tank -(NT-01) where Lime 



shall be added from Lime Dosing tank. Then after, effluent shall have sent to Flash Mixer-1 

(FM-01) where Alum and poly shall be added from ADT and PDT-01 respectively. Then after, 

coagulated wastewater shall be settled in Primary Settling Tank (PST-02).Clear supernatant 

from PST-02 shall be collected in Holding Tank (HT-01) before sent to CETP For Further 

Treatment. 

 

DETAILS OF ETP UNITS (FOR STREAM-1): (105.50 KLD) 

 

S.N. Name of unit Size (m x m x m) No. 
MOC/ 

Remark 

Stream-I Flow  -105.50  KLD 

1 

Collection cum 

Neutralization Tank 

(CNT-01) 

55 KLD 1 

RCC 

M30+A/A Bk. 

Lining 

2 
Primary  Settling Tank 

(PST-01) 
25 KLD 1 RCC M30 

3 Holding Tank (HT-01) 45 KLD 1 RCC M30 

4 Aeration Tank (AT-01) 80 KLD 1 RCC M30 

5 
Secondary Settling Tank 

(SST-01) 
40 KLD 1 RCC M30 

6 Stripper (ST-01) 103.0 M
3
/D 1 SS316L 

7 MEE Feed Tank (MFT-01) 50 KLD 1 RCC M30 

8 

Multi Effect Evaporator 

(MEE-01) with Agitated 

Thin Film Dryer  

(ATFD-01) 

103.0 M
3
/D 1 SS316L 

9 
Condensate Storage 

Tank (CST-01) 
60 KLD 1 RCC M30 

10 Sludge Drying Beds 3.0 x 2.0 1 RCC M30 

11 Alkali Dosing Tank 1000 Lit 1 HDPE 

12 Alum Dosing Tank  1000 Lit 1 HDPE 

13 Poly Dosing Tank 1000 Lit 1 HDPE 

 

DETAILS OF UNITS: (FOR STREAM -2): (140.0KLD) 

 

140.0 KLD Stream -2 

1 Collection cum Equalization Tank 

(CET-01) 

98 KL 1 RCC M30 

2 Neutralization Tank (CNT-01) 10 KL 1 RCC M30 

3 Flash Mixer (FM-01) 10 KL 1 RCC M30 

4 Primary  Settling Tank (PST-02) 40 KL 1 RCC M30 

5 Holding Tank (HT-02) 45 KL 1 RCC M30 



ETP Flow Diagram: 

 
 

 

Characteristics of untreated and treated effluent: 

Sr. No.  Parameter 
 Characteristics  (mg/l)  

Untreated   Solvent Stripper Primary Treated  MEE Treated 

1.  pH  4-6  4-6 7.0-7.5 6.5-7.5 

2.  COD  12500  1200 950 <150 

3.  BOD
3
 4100  400 300 <50 

4.  TDS  18000  18000 18800 <200 

 

Sr. 

No. 

Parameter UntreatedStream AfterPrimary 

Treatment 

CETPInlet norms 

1 pH 4.0-9.0  6.5-8.5 6.5-8.5  

2 COD (mg/L) 1500-2000  <1500  1000  

3 BOD
3 

(mg/L) 500-600  <450  300  

4 TSS (mg/L) 100-150  <100 250  

 

 



ANNEXURE: 6 

DETAILS OF HAZARDOUS SOLID WASTE MANAGEMENT AND DISPOSAL 

 

No. Name of waste 
Source of 

Generation 

Category 

No. 

Proposed 

Quantity 

(MT/Annu

m) 

Mode of Disposal 

1 

Discarded 

Containers/Bags/Li

ners 

Storage & 

handling of 

Raw 

Materials 

Sch-I/                     

33.1 
120 

Collection, Storage, 

Transportation, 

Decontamination & 

Disposal by selling to 

registered recycler. 

2 Used/Spent oil 
Equipment & 

Machineries 

Sch-I/                       

5.1 
15 

Collection, Storage, 

Transportation and 

reused for Machine 

Lubrication / Given to 

GPCB registered 

reprocessor. 

3 Spent Solvent Process 
Sch-I/                     

28.6 
18696 

Collection, Storage, 

distill& Reuse within plant 

premises. 

4 Distillation Residue 
Solvent 

Distillation 

Sch-I/                     

20.3 
560 

Collection, Storage, 

Transportation and sell to 

co-processing or sent to 

Common Incineration 

Facility. 

5 Stripper Residue 
Solvent 

Stripper 

Sch-I/                     

35.3 
766.50 

6 Spent Carbon 

Process 

(Product No 

6) 

Sch-I/                     

29.1 
72 

7 MEE Salt MEE 
Sch-I/                     

35.3 
755.55 

Collection, Storage, 

Transportation and sent 

to common TSDF. 

8 Inorganic Salt Process 
Sch-I/                     

29.1 
891 

9 ETP Sludge In-house ETP 
Sch-I/                     

35.3 
1265.82 

10 Spent Catalyst 

Process 

(Product No 

10) 

Sch-I/        

29.5 
222 

Collection, Storage, 

Transportation and sent 

to regenerator. 

11 Sodium Chloride 

Process 

(Product No 

22 + 

Scrubber) 

Sch-I/                     

29.1 
938.46 

Collection, Storage, 

Transportation & Disposal 

by selling to authorized 

end user registered under 



12 NaSH(30%) 

Process 

(Product No 

4) 

Sch-I/                     

29.1 
708 

Rule-9. 

13 Dilute HBr Scrubber 
Sch-I/                     

28.1 
547.5 

14 Dilute NH3 Scrubber 
Sch-I/                    

28.1 
547.5 

15 Sodium Bisulphite 

Process 

(Product No 

43 + 

Scrubber) 

Sch-I/                     

28.1 
3034.8 

Collect, Storage & will 

reuse in production of 

Sodium Sulfite within the 

plant premises. 

16 HCl (30%) 

Process 

(Product No 

45) + 

Scrubber 

Sch-II-

Class 

B(15) 

2976.30 

Collect, Storage & will 

reuse in production of 

Calcium Chloride Fused 

Powder / Lumps within 

the plant premises. 

Non-Hazardous Waste 

17 Ash from Boiler -- -- 93 
Collect, Storage & Sell to 

Brick Manufacturer. 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



ANNEXURE: 7 

DETAILS OF FLUE & PROCESS GAS EMISSION 

 

FLUE GAS EMISSION 

 

Sr. 

No. 

SOURCE OF 

EMISSION 

STACK 

HEIGHT 
Fuel 

PARAMETERS AIR POLLUTION CONTROL 

SYSTEM 

1 Boiler -(8 TPH) 
30 

Meters 

Imported 

Coal –13.5 

MT/Day 

Pollutants 

SPM=≤ 150 

mg/Nm
3
 

 

SOX=≤ 262 

mg/Nm
3
 

 

NOX=≤ 94 

mg/Nm
3
 

MCS + Bag filter + Water 

Scrubber 

2 Boiler -(3 TPH) 
30 

Meters 

Imported 

Coal – 6.5 

MT/Day 

MCS + Bag filter + Water 

Scrubber 

3 Boiler -(3 TPH) 
20 

Meters 

Natural 

Gas-150 

M
3
/Hr 

Adequate stack height 

4 

Thermic Fluid 

Heater (3 Lac 

Kcal/Hr) 

20 

Meters 

Natural 

Gas – 50 

M
3
/Hr 

Adequate stack height 

5 
D G Set(1000 

KVA) 

12 

Meters 

HSD – 480 

Liters/hr 
Adequate stack height 

6 
D G Set(500 

KVA) 

12 

Meters 

HSD – 240 

Liters/hr 
Adequate stack height 

 

OTHER UTILITIES TO BE PROPOSED 

Sr. 

No. 
Utility CAPACITY QUANTITY 

1 Cooling Tower 600 TR 4 Nos. 

2 Chilling Plant 40 TR  2 Nos. 

3 Chilling Plant 100 TR  1 Nos. 

4 
Hot Air 